Quality product to create win-win cooperation

Home ProductsDiesel Fuel Injector

384-0607 Fuel Injection Pump C7 C9 C-9 3840607 Pump Unit For Motor Grader 120K

384-0607 Fuel Injection Pump C7 C9 C-9 3840607 Pump Unit For Motor Grader 120K

384-0607 Fuel Injection Pump C7 C9 C-9 3840607 Pump Unit For Motor Grader 120K
video
384-0607 Fuel Injection Pump C7 C9 C-9 3840607 Pump Unit For Motor Grader 120K
Product Details:
Place of Origin: China
Brand Name: PNC
Model Number: CAT 120K C7 C9
Payment & Shipping Terms:
Minimum Order Quantity: 1PC
Price: USD 1285-1335/PC
Packaging Details: Carton box
Delivery Time: 1-3 working days
Payment Terms: T/T, Western Union, Paypal
Supply Ability: 3000pcs/month
Contact Now
Detailed Product Description
Machine: 120K Motor Grader Model: 120K, 140K, C7, C9, C-9
Part No.: 384-0607, 20R1649, 3840607 Quality: CAT Genuine Reman
Weight: 13-14kgs Stock: 5000pcs
Warranty: 3 Months Product Name: C7 Fuel Injection Pump, C9 Pump Unit
High Light:

120K Motor Grader Fuel Injection Pump

,

384-0607 Fuel Injection Pump

,

CAT 120K Motor Grader Pump Unit

384-0607 Fuel Injection Pump C7 C9 C-9 3840607 Pump Unit For Motor Grader 120K

 

384-0607 Fuel Injection Pump C7 C9 Pump Unit 3840607 For CAT 120K

 

Description

C7 Fuel Injection Pump, 384-0607 Fuel Injection Pump, C9 Pump Unit

Application

CAT 120K Motor Grader

Model

120K, 140K, C7, C9, C-9

Part No.

384-0607, 20R1649, 3840607

Quality

CAT genuine reman

Weight

13-14kgs

Packing

CAT genuine box package

MOQ

1PC

Lead time

About 1-2 working days

Payment

TT, Western union, Paypal, Paysend, RMB

Warranty

3 Months

Shipping Port

Huangpu Old Port, Shenzhen Yantian,Guangzhou

 

Other C7 C9 120K Parts We Supply:

319-0607 319-0677 C9 319-0678 1729389, 172-9389 145-7028
354-5671 175-3893 708-3T-00151
235-8202 6I-8912 6I8912 369-1255
266-1470-02 266-1470 13021132 204-4444
0281020075, 612630080007 12166779 6205-61-1202
349-6734 467-0543 578-9953 13026864 707-98-35310
374-2640 13026863 263-8218
AP2D25 AP2D28, AP2D25LV1RS7-839-0 WP4C95 3190607 / 20R0819
369-6662 3696662 13032912 224-4536
12159599 13032911 1751-24E7U1B1S5A

 

Compatible equipment models: 384-0607 Fuel Injection Pump:
MOTOR GRADER 120K 120K 2 12K 12M 140K 2 140M 160K
TRACK FELLER BUNCHER 521B 522B 541 2 552 2
WHEEL SKIDDER 525C 535C 545C Caterpillar

 

Parts on your 120K 384-0607 Fuel Injection Pump:

Pos. Part No Qty Parts name Comments
1. 153-7036 [1] SPOOL  
2. 313-4620 M [3] SCREW-PAN HEAD (M5X0.8X25-MM)  
3. 179-8128 [1] SEAL-O-RING (FUEL SYSTEM)  
4. 218-8655 M [8] BOLT-SOCKET HEAD (M5X0.8X42-MM)  
5. 228-5897 M [4] BOLT-TORX (M8X1.25X136.7-MM)  
6. 239-2402 [4] SEAL-O-RING  
7. 318-8144 [1] CONNECTOR AS  
  5P-8106 E   WIRE-ELECTRICAL (26-CM)  
  179-7400 [2] SEAL  
8. 260-5716 [1] SPOOL  
9. 390-8589 J [1] COVER AS-PUMP  
  7S-5005 [1] DOWEL  
10. 8C-6711 [1] NUT-RETAINER (1/2-20-THD)  
11. 262-0284 [1] RING-RETAINING  
12. 5C-2890 M [1] NUT (M6X1-THD)  
13. 9X-8267 [1] WASHER (6.6X12X2-MM THK)  
14. 1N-8062 [1] BEARING AS-NEEDLE  

384-0607 Fuel Injection Pump C7 C9 C-9 3840607 Pump Unit For Motor Grader 120K 0

384-0607 Fuel Injection Pump C7 C9 C-9 3840607 Pump Unit For Motor Grader 120K 1

384-0607 Fuel Injection Pump C7 C9 C-9 3840607 Pump Unit For Motor Grader 120K 2

384-0607 Fuel Injection Pump C7 C9 C-9 3840607 Pump Unit For Motor Grader 120K 3

 

 

Contact Details
PNC EXCAVATOR PARTS CO., LIMITED

Contact Person: Ivan chow

Tel: +8618819420828

Send your inquiry directly to us (0 / 3000)

Other Products